



**TÜV Rheinland PTL, LLC
Photovoltaic Testing Laboratories
2210 South Roosevelt Street
Tempe, AZ 85282**

Test Report

**Solar Thermal Collector Testing
according to SRCC Standard 100-08**

TÜV Report No. 31072390.003

**Tempe, AZ
August 2010**



Report No: 31072390.003

on

**Solar Thermal Collector Testing
according to SRCC Standard 100-08**

Client: Solarzentrum Allgau

TÜV PTL Quotation No: GFE090821
TÜV Order No: 200100

Order of: 09/16/2009

TÜV Customer No: 792173

Responsible Engineer: M. Witt, (tel: 480-966-1700)
Examiner: J. Castagna, (tel: 480-966-1700, x151)
Department: Solar Thermal Testing

Date: **13 August 2010**

No . of pages: 32

No. of Appendices: 4

TABLE OF CONTENTS

| | | |
|-------------|---|-----------|
| 1. | Summary | 5 |
| 1.1. | Conditions for efficiency determination | 5 |
| 1.2. | Collector parameters determined | 5 |
| 1.3. | Incident angle modifier (IAM) | 6 |
| 1.4. | Pressure drop | 6 |
| 1.5. | Effective thermal capacity | 6 |
| 1.6. | Qualification tests | 7 |
| 1.7. | Summary statement | 7 |
| 2. | Test center | 7 |
| 3. | Client | 7 |
| 4. | Primary Manufacturer(s) | 8 |
| 5. | Collector description | 8 |
| 5.1. | Collector specifications | 8 |
| 5.2. | Absorber specifications | 8 |
| 5.3. | Insulation and casing | 9 |
| 5.4. | Ratings and limitations | 9 |
| 5.5. | Permitted mountings | 9 |
| 5.6. | Collector photos | 10 |
| 5.7. | Collector drawing | 11 |
| 6. | Collector efficiency curve | 12 |
| 6.1. | Test method | 12 |
| 6.2. | Calculations | 12 |
| 6.3. | Instantaneous efficiency curve | 12 |
| 6.4. | Efficiency Curve | 15 |
| 7. | Incidence angle modifier | 16 |
| 8. | Pressure drop | 18 |
| 9. | Time constant | 19 |
| 10. | Effective thermal capacity | 19 |
| 11. | Static Pressure Test (Pre-Exposure) | 20 |
| 12. | Exposure test | 20 |
| 13. | External Thermal Shock Test (Water Spray) | 22 |
| 14. | Internal Thermal Shock Test (Cold Fill) | 23 |
| 15. | Static Pressure Test (Post-Exposure) | 23 |
| 16. | Stagnation temperature | 24 |
| 17. | Final inspection and disassembly | 24 |
| 18. | Testing analysis | 25 |
| | Annex 1: Statement of the estimated uncertainty of the test verdicts | 26 |
| | Annex 2: SRCC-formatted solar collector measurement sheet | 27 |
| | Annex 3: Data Table, Test Results, measured data (reference ISO9806-3, Annex A.3, Table A.1) | 29 |
| | Annex 4: Data Table, Test Results, derived data (reference ISO9806-3, Annex A.3, Table A.2) | 31 |